3571 Niagara Falls Boulevard
- Norih Tonawanda Woodward-Clyde Consultants
New York 14120
(716) 692-7172
Fax (716) 692-1512

December 22, 1993 E-FILED RECE’VED
- 92C2255-6
DEC o -
£2 " 1995
REGION g CERVA Ticy
Ms. Ann K. Masse, Ph.D. Mr. James Brown
- E.L du Pont de Nemours and Company, Inc. Olin Corporation
26th Street and Buffalo Avenue 1186 Lower River Road
Niagara Falls, New York 14302 Charleston, Tennessee 37310
Subject: Gill Creek Remediation Project - Final Report
= Dear Dr. Masse and Mr. Brown:
Please find attached a draft of the Gill Creek Remediation Project - Final Report.
= Please note that we have structured this report so that the actual documents constituting
Appendix A (the "Final Approved Plan”) are in a separate volume.
[...]
activities of the project. Heavy rains on September 18, September 21, and September
22, 1992 resulted in the overtopping of Diversion Structures 1, 3, 3A, and 4; Diversion
Structure 2 (the cofferdam) was not overtopped during these rains, hence potentially
contaminated flows were contained and either treated or pumped down following the
stormwater plan. Contaminated water and sediments from Area 3 did not overtop into
any other creekbed areas. Stormwater that accumulated in Area 2U (between Diversion
Structure 1 and Diversion Structure 3A) was pumped to the Niagara River without
turbidity measurements per the approved P&S. Water that accumulated in Area 3 was
pumped to the WTS. Water that accumulated between Diversion Structure 3 and the
cofferdam (Area 1 and 2D) was managed in the same manner as initial pumpdown
water.

The overtopping of diversion structures was described to David Leemhuis (NYSDEC,
Region 9) during an on-site inspection September 25, 1992; no further follow-up was
requested.

Heavy rains on November 3, 1992 resulted in the overtopping of all diversion structures,
except the cofferdam (Diversion Structure 2). Remediation and restoration activities in
Area 2D were complete; therefore, the water was not removed from that area. In Area
1 sediment removal was complete and restoration activities had begun. Water was
managed in Area 1 as needed by pumping to the Niagara River through the cofferdam
toe-drain without turbidity measurements per the P&S.

Due to high southwesterly winds, wave action in the Niagara River overtopped the
cofferdam into Area 1 on November 12, 1992. At this time, remediation activities were
complete.

4.5 ON-SITE SURFACE WATER RUNOFF

Existing stormwater runoff swales to Gill Creek located on the DuPont Niagara plant
site project area were not rerouted away from the creek as proposed in the P&S. Direct

Gc.rep 4.3



Woodward-Clyde
Consultants

precipitation and runoff through these swales were managed along with other
remediation water as appropriate.

Runoff from the Robert Moses Parkway was rerouted through an 18-inch pipe to the
Niagara River to the east of the cofferdam. The discharge was returned to its normal
configuration upon completion of the project.

4.6 REMEDIATION WATER

Remediation water consisted of the following inflows to the creekbed after the initial
creek drawdown:

«  Groundwater infiltration

«  Water draining from sediments

- Infiltration through diversion structures

« Decontamination waters

- Stormwater which overtopped diversion structures into Area 3
« Surface water runoff from plant areas and direct precipitation

These inflows were treated at the WTS. The method used to manage the water from
each remediation area is described below.

4.6.1 Area 3

4.6.1.1 Infiltration Through Diversion Structures 3 and 3A

A temporary sandbag diversion structure was installed north of Diversion Structure 3A
to isolate Area 3 for initial pumpdown. The diversion structure was left in place
throughout the project to reduce inflows of water from Area 2U into the Area 3 work
area by isolating the inflows north of Diversion Structure 3A and pumping the water
back upstream. This plan was relatively effective, but some water from 2U continued
to infiltrate into Area 3.

To address the excess infiltration, a small trench (approximately 2 to 6 inches deep by

Ge.rep 4-4



Woodward-Clyde
Consultants

8 inches wide by 55 feet across) was installed immediately downstream of Diversion
Structure 3A. The trench was separated from the Area 3 excavation work by a gravel
and dirt berm. A 2-inch submersible pump, installed in the trench, pumped the
infiltration water to the WTS for treatment.

On one occasion, the correct procedures for pumping the water in the trench were
inadvertently not followed. On September 17, 1992, the discharge line from the pump
was observed to be located north of the temporary sandbag structure upstream of
Diversion Structure 3A. The water depth in the trench was 1 to 2 inches. It was
estimated that the pump had been running for approximately 30 minutes.

The pump was not completely submersed, and therefore, was pumping less than 2 gpm.
The volume of water discharged was conservatively estimated to be no more than 50
gallons. The source of the water in the trench was most likely from Area 2U. Details
of this incident and corrective actions were documented in a letter dated September 29,
1992, from L.A. Warner to M.J. Hinton (see Appendix A).

4.6.1.2 Groundwater Infiltration

Groundwater was observed to be seeping into Area 3 in two locations, under the west
bay of the Adams Avenue Bridge and along the west bank of the creek adjacent to the
bridge. These waters were pumped directly to the WTS, until they were contained.
Containment of the seeps is described in Section 7.1.

4.6.1.3 Water Draining From Sediments

In Area 3 excavated sediments were drained within the immediate remediation area.
Water draining from these sediments was pumped to the WTS for treatment.

4,6.1.4 Decontamination Water

Once sediment excavation activities had been completed in Area 3, the bedrock was
powerwashed with a high pressure water spray. The wash water was collected and
pumped to the WTS for treatment. All equipment used in this area was brushed and

Ge.rep 4-5



Woodward-Clyde
Consultants

then washed before leaving the Area. All wash waters were collected and pumped to
the WTS.

4.6.2 Area 2D

Area 2D sediments were accumulated on the sediment staging pad with Area 1
sediments and allowed to drain to Area 1 where the drain water was collected and
pumped to the WTS. All runoff and groundwater infiltration waters were pumped to the
WTS for treatment.

There was significant groundwater infiltration through seeps in the banks and on the bed
of the creek in Area 2D. The groundwater from these seeps was pumped to the water
treatment plant until the seeps were contained. Details on the groundwater seeps and
the methods used to contain the seepage are in Section 7.1.

4.6.3 Areal

Infiltration from the Niagara River through Diversion Structure 2 was pumped back to
the Niagara River through the toe-drain system described in Section 2.3. Approximately
600 gpm of Niagara River water was pumped through the toe-drain system. Infiltration
through Diversion Structure 4 was not observed.

Remaining creekwater after initial drawdown, water draining from the sediments on the
sediment staging pad, and precipitation and runoff into Area 1 was managed by pumping
the waters to a central collection point located in the Area 1 creekbed before being
pumped to the WTS for treatment.

Once sediment was removed, the bedrock was powerwashed with a high pressure water
spray. This wash water was pumped to the WTS for treatment.

Ge.rep 4-6



Woodward-Clyde
Consultants

5.0
REMEDIATION WATER TREATMENT SYSTEM

5.1 INTRODUCTION

Remediation water managed via the Water Treatment System (WTS) consisted of the
following:

«  Water remaining above the sediments after drawdown

- Groundwater seepage along the creek banks and creekbed

- Direct precipitation within the creek and surface runoff from immediately
adjacent areas

- Stormwater which overtopped the diversion structures (Area 3 only)

«  Water draining from the sediments

- Seepage through the diversion structures

Additionally, for a brief period, water from on-site groundwater well PW-35 was
introduced to evaluate the impact of increased PW-35 pumping rates on seeps observed
on the west bank of Gill Creek within Area 2D. This test was conducted following
approval by NYSDEC.

Daily flow of remediation waters to the WTS averaged approximately 220,000 gallons,
and peaked at approximately 302,000 gallons. On several occasions, operation of the
WTS was ceased due to lack of remediation water in the creek or low flow conditions.
In all, approximately 11.3 million gallons of contaminated water were successfully treated
and discharged within outfall 023 pollutant limits between September 17, 1992 and
November 8, 1992.

In general, the WTS consisted of primary clarification and filtration to remove solids,
followed by air stripping and granular-activated carbon absorption to remove dissolved
organics. The system was designed to handle average daily flows of 345,600 gallons and
peak daily flows of 720,000 gallons. Two treatment contingencies were also provided for
organics removal: granular-activated carbon absorption followed by steam-stripping and

Ge.rep 5-1



Woodward-Clyde
Consultants

treatment by granular-activated carbon alone. Neither of these contingencies was ever
employed during normal operations. However, some modification to the design and
operation of the WTS was necessary to effectively manage greater than anticipated solids
loadings. Table 5-1 illustrates a comparison between the design basis estimate and the
water quality actually observed.

Carbon vessel changeout was required on three occasions in order to maintain
operability and ensure compliance with outfall 023 pollutant limits.

Based upon operating experience, WT'S monitoring followed Table 5-1 of the Gill Creek

Remediation Sampling and Analysis Plan (SAP) dated August 17, 1992, (Appendix B)
for the entire project (see Figure 5-1). In October, analysis for PCBs was added to

sample point GCWTS8-# (air stripper effluent) in an effort to quantify PCB loading to
the granular-activated carbon treatment units. Additionally, analysis for
hexachloroethane was added to the list of semi-volatiles being monitored for evaluation
of estimated emission levels from the air strippers.

5.2 OVERALL PROCESS DESCRIPTION

5.2.1 Design
Final engineering drawings were submitted to NYSDEC in the Final Certification
Package (dated 3/17/93). Reduced versions of the drawings listed below are included
as Figures 5-2, 5-3, and 5-4.

Water Treatment System P & I D, Sheet 1 of 3 (No. 02-04-003)

Water Treatment System P & I D, Sheet 2 of 3 (No. 02-04-004)

Water Treatment System P & I D, Sheet 3 of 3 (No. 02-04-005)
Remediation waters were pumped from the creekbed to a 12,000 gallon horizontal-flow,
rectangular clarifier (TK-101A). After initial settling, flow was directed to one of two

49,000 gallon nominal capacity, open top surge tanks ("Modu-Tanks”, TK-101B/C). In

Ge.rep 5-2



Woodward-Clyde
Consultants

some instances, remediation waters were pumped directly to a Modu-Tank. After
equalization, water was pumped to one or two inclined plate Lamella clarifiers (CL-
101A/B), depending upon flow rate, where polymer (American Cyanamid Magnifloc
1598C) was injected at the inlet via chemical feed pumps. Polymer was withdrawn from
chemical storage tanks TK-106 and TK-107. Solids collected in the lower thickener,
while clarified water overflowed into open top transfer tank TK-102.

A pump located in the transfer tank fed clarified water to three of four sand filters (F-
101A/B/C/D) operated in parallel for removal of residual suspended solids. Filtered
water was then pumped to a 12,000 gallon open top transfer tank (TK-105) before being
pumped through an array of twelve bag filters (two passes of six 10 micron units in
parallel, followed by six S micron units in parallel). After leaving the bag filters, water
was introduced to one of two counter-current air strippers (T-201A/B) for volatile
organics removal. Feed to the air strippers was maintained at a pH between 5 and 7 s.u.
using concentrated sulfuric acid (93 percent), as needed.

Process waters which collected in the bottom of the air strippers were pumped to three
parallel trains of three granular-activated carbon (GAC) vessels each operated in series
(V-202/201A/B; V-203/205A/B; V-204/206A/B). The purpose of the first carbon vessel
(guard vessel) in each parallel train was to remove PCBs, while the remaining two
carbon vessels (referred to as lead and polishing vessels, respectively) in each parallel
train were intended for residual organics removal. A minimum flow of 2 gallons per
minute per square foot was maintained to prevent channeling. Each vessel was able to
accommodate flows up to 150 gallons per minute. Flexibility to alter flow configuration
within each series of carbon vessels was also provided so that contaminated water always
passed through the most recently changed bed last.

Effluent from the polishing GAC vessels was either transferred to a 12,000 gallon open
top holding tank (TK-120) for use as backwash water to the sand filters (F-
101A/B/C/D) or discharged to Outfall 023.

The air stream from the air strippers was released directly to the atmosphere after

passing through a fiberglass reinforced plastic (FRP) demister.

Ge.rep 5-3



Woodward-Clyde
Consultants

As mentioned previously, two treatment contingencies to air stripping were provided for
organics removal, but were never utilized:

« Granular-activated carbon adsorption followed by use of the on-site steam-
stripper

« Treatment by granular-activated carbon alone

Solids which accumulated in the horizontal-flow, rectangular clarifier (TK-101A), the
surge tanks (TK-101B/C) and the lower thickener of the Lamella clarifiers (CL-101A/B)
were transferred to a 10,000 gallon open top sludge holding tank (TK-103) using
diaphragm pumps. Polymer was available to assist in achieving maximum settling, but
was never used. Supernatant decanted to an open top holding tank (TK-104) for
eventual transfer back to surge tanks TK-101B/C. A diaphragm pump was used to feed
thickened solids to two recessed chamber-plate filter presses (F-102/103). Filter aid
(Enviroguard Maxflow®) was added in the ratio of one pound of filter aid per pound of
sludge prior to introduction to the filter presses.

Filtrate from the filter presses was recycled back to the horizontal-flow, rectangular
clarifier (TK-101A). Residual solids (filter cake) were conveyed to bins and disposed
of off-site with Gill Creek sediments.

All tanks managing contaminated water, including the air strippers, were equipped with
high/low level switches and high level audible alarms on the treatment pad, with the
exception of the sludge settling tank (TK-103), the filtrate hold tank (TK-104) and open
top holding tank TK-120. TK-103 was designed such that it would decant to TK-104.
TK-104 was equipped with a high/low level switch and was interlocked with high level
alarms in the rectangular clarifier (TK-101A) and the surge tanks (TK-101B/C). TK-120
was also interlocked with high level alarms in the horizontal-flow, rectangular clarifier
(TK-101A) and the surge tanks (TK-101B/C).

A continuous pH monitor was also installed at the discharge point from the WTS. High
and low alarm set points were 9 s.u. and 6 s.u., respectively. The response procedure
established is included in Section X VI of the Gill Creek Remediation Safety and Health

Ge.rep 5-4



Woodward-Clyde
Consultants

Plan.
5.2.2 Modifications to Design

Modifications to design and operation of the WTS listed below were required in order
to effectively manage greater than anticipated solids loadings from the creekbed.
Increased solids loadings were most likely the result of sediment disturbance during the
removal phase and less than ideal pumping conditions. Modifications included:

- Initial dosing of remediation waters with polymer in TK-101A to promote
optimal settling in TK-101B and C, (9/24/92).

- Placement of 6-inches of granular-activated carbon on top of sand in the
sand filters to prevent filter blinding, control solids loading on GAC vessels,
and increase filter up-time, (9/24/92).

« Use of a compartmented roll-off container as the central collection point in
the creekbed (9/28/92).

+ Installation of a hydrocyclone and cartridge filter used in conjunction with
the compartmented roll-off prior to pumping collected water to TK-101A
(10/1/92).

« Installation of an arrangement of six 10 micron bag filters in parallel,
followed by six 5 micron bag filters in parallel for more effective solids
filtration (10/1/92).

5.3 WTS OPERATION

5.3.1 Performance Test

Performance testing of the WTS followed the Wastewater Treatment Start-up Plan
dated August 20, 1992 (Appendix C). The objective of this plan was to complete all
mechanical, electrical, instrumentation, and operational checks for each piece of

Ge.rep 5.5



Woodward-Clyde
Consultants

equipment prior to normal operations.

The first of three contaminated water test runs commenced on September 8, 1992.
Contaminated water was pumped from just south of the Staub Road Bridge (Area 1) to
a 500 gallon polyethylene tank in the creekbed prior to being transferred to the
horizontal, rectangular clarifier (TK-101A) via a 3-inch line (3-inch line was designed to
convey contaminated waters from the WTS pad to the steam-stripper). Contaminated
water from TK-101A was transferred to open top surge tank TK-101B before
introduction to the Lamella clarifier. Aqueous treatment for dissolved organics was
performed using only the 84-inch diameter air stripper and two trains of carbon.
Effluent from the carbon vessels was collected in open top surge tank TK-101C. One
round of samples was collected following Table 5-1 of the Gill Creek Remediation
Sampling and Analysis Plan (dated August 17, 1992) in Appendix B. Analytical results
obtained indicated compliance with Outfall 023 permit limits.

This performance test was ceased at approximately S a.m. on September 9, 1992 due to
a small flange leak in the vicinity of the air stripper column lifting lug. Approximately
2 gallons of contaminated water was released to the WTS containment pad over a 1 hour
period and was immediately returned to TK-101A via the WTS pad sumps. The flange
was cleaned and resealed and tested with potable water prior to column reuse.

A second contaminated water test run commenced on September 10, 1992,
Contaminated waters from Area 3 were collected in tank trucks and subsequently
transferred to open top surge tank TK-101B. Aqueous treatment began using only the
54-inch diameter air stripper and two trains of carbon. Effluent from the carbon vessels
was collected in open top surge tank TK-101C.

Approximately 3 hours after start-up, operation was ceased due to problems associated
with discharge piping and column level controllers. Approximately 1 gallon of
contaminated water was released via the air blower inlet to the WTS containment pad
and was returned to TK101A via the WTS pad sumps. A smaller volume of
contaminated water was released outside the WTS containment pad, absorbed with Dry-
AlIR and disposed of with Gill Creek sediment.

Ge.rep 5-6



Woodward-Clyde
Consultants

At this point in the second test run, it was decided to run the WTS for approximately
4 hours using carbon alone treatment. One round of samples was collected following
Table 5-1 of the SAP (Appendix B) for sample points GCWT7-# thru GCWT11A/B-#
(see Figure 5-1). A sample was also collected directly from open top surge tank TK-
101B to represent WTS influent. Analytical results obtained indicated compliance with
Outfall 023 permit limits.

The third and final contaminated water run commenced on September 11, 1992 with the
WTS operating in a total recycle mode (effluent from carbon vessels was directed back
to the horizontal, rectangular clarifier TK-101A). As needed, additional contaminated
waters were provided from Areas 1 and 3.

After 46 hours of near continuous operation, one grab sample was collected from sample
point GCWT11D-# (Figure 5-1) and analyzed following Table 5-1 of the SAP (see
Appendix B). Analytical results obtained indicated compliance with Outfall 023 permit
limits.

Operations monitoring for the third contaminated water run are summarized in
Appendix D. WTS Operations Logs were not completed for the previous two
contaminated water runs.

Normal Operations

The WTS operated almost continuously from September 17, 1992 through November 8,
1992, during which time approximately 11.3 million gallons of contaminated water was
successfully treated. During this period, treated remediation water and DuPont plant
process water discharges through DuPont Outfall 023 were within the modified and